7

o







B |

‘. Thicknesses: 1/2”10 13” Wndths to 54”

‘no hmlt on length R

1

MK lll is the advanbed desrgn Iumber mlll for versatrle .
: heavy duty use. Used with your Chalmsaw MK [ can
be taken into the ‘woods to make.lumber from trees.or--
logs: MK n clamps on the bar in seconds — is easny
- ad.rusted to pfoduce exast lumber thlckness Converfs
rough logs ihto- pérfectly dimensioned lmber with a
@;w—beautrful eveni-re-sawn finish.-Safé, -easy- to-u-se\and
fastf MK 11l produces lumber for almost any rmagrn;a:ble

use.

A

Y1 MK is easily mounted on bar of any size-chain
© Saw. No holes to drill; mill is held in place with
clamping pads,

Drfferent Appllcatlons for MK III

Premrum Length eams . Planks Slabbmgand Sldrng . Remote Area Constructors T
" Extreghe Length rrdge Silis 2x4’s; Ax4's, 2x12's; 1x6's;etc. _ Damand Brrdge Contractors
“Log Cabin Burldlng ; \ onre Rot” and Bug TreeSaIvage ¥ Timber SalvageCrews, -~ -
Rarlroad Track Cross Ties. . - 'QShormg and Sluice Box Materral Hardwood CantCutters *- - -
Mlneand Dam Special Tlmbers Ranichersand Farmers - - “Pulp Cutters for Tie: Cutting =

- Hardwood and Softwood Cants - State, National Parks and Forests““/Premlum Beam Cutters

. TreeFarmHarvesting - .* .- PFrivate Fo\eSt owners . o Tree Farm Operators. - - - + A
Fenceand Corral Posts e Mountaln Resort Operators L “0ff-Season” Loggers e

.

1

\\

2.Key to precise rnllllng is 3.Using guide rail, slab too of

use of guide rarlor plank® for log; -rotate #log and slab two
first Tut. T othersrdes

\

. 4.You are now-reddy to. pro- - Dets es 6 MK Il -on- off gmde bar W||| Iead o 47 MK A produces ready to use IumlSer pre- SRR
duce lumber to exact dimen- - : ; ~saw’in and. out ‘of ‘cut for perfectly cision mrlled 10 desrred 1h|ckness, widthand ... -

: sion; ‘MK 11l will glide. evenly : dlmensronedends e RTRPEREN |ength e

o . on slabbed surface, - g : TP

CompleTewrth du;
i handle oller Ki
(and e-N-




DIAM ETEH OF LOG
1. ne . O;;

1”)(,4” : 95

1nfx ‘611 57"

1‘!1)‘( ‘8”

A7 x 127"

_21'1 X ‘ 4)9

/2'11 X 6!1

2;*x -8”

2'x127

04!1 4’!

411 X 6”

. ‘RAIL BRACKETS
For the greatest accuragy in
milling with the Alaskan

_chain saw mills sthe initial: ‘

cut'mast-bé smooth and
level. A set of siabbing

rail'brackets-helps-

.+ ..imake the ideal guide
L for,the mill to follow.

" SLABBING

4nx 8!!

4” X 12”

RIPPING CHAIN

o This milti:purpose chain prowdes a smooth nppmg
cut: Ripping.chain offers longer service between f|l|ngs
than does conventional chain. ~

HELPER HANDLES
'Designed for use with any of the-
MK ilk models, helper handles are
avaxlable fortyvo person .
operanons

L]

47211 -

DOUBLE END SAW BARS -

These special saw ba willaccommodate
either two g,owerheads or.one with

- help r'handle They are availablein

;. 44", 50", 56” and b6 lerigths

"OILERKIT -
Proper auxnllary chain.oiling re- ./
sults in greater, cham life end

sistsiofa reservcn
“’Mounting bracket
: valves and tubmg.

© GRANBERG |NDUSTRIES, INC. 19




. .
. e R | 4

WD oy =

i

e

-
'
z
3
R * N . . - s 5
> .© % ITEM PART . . ITEM “PART i | s
; NO. . NO. QTY . DESCRIPTION ~ ';_NO_., ,NO‘_ QrYy > o DESCRIPTION i o o LI
3 PR - 180§ 2 Pan-Hd. Screw 10-32 - . 13 79(5' 1 Clamplhg Bracket (thrust end)
S 2 323 " 2 Lock Washer #10 L 14666 > 4 FlatWasher=1/4
5. 3 935 - 2 Hex Hd:Lock Nut 10-32 - 6 15 798 . 2.T-Handle’ Assy..
o ! 4 794 2 U-Ciamp - . , . "6 806 ' 2 High Crown Wing Nut 5/16 8.
' 5 804 .2 PostGlamp 1% B71- - 2 Flat Washer—5/16 c .
) 6 684 10 Hex Nut-5/16-18 Cuhoq8T o784 1 TieBar P
7 885 12 Lock Washer 1 5/16 ' 19 833 2 ‘Hex Nut-1/4-20- - 77 L
. 8. 782 2 Efid-Bracket ' .20 799 - 1 On-Off Guide Bar _ s
9. 805 . B Carriage Bolt: 5/16- 1Bx3/4 1g., < p1ETB Clampmg Bracket (nose end)
10 781-2 2 Thickness Rail 1 G:776-24 g -793-1 1 -Handle’- G-776-24
i . '781-3 ' 2 Thickness Rall—(é“776 =300 . 793-2 1 Handle - G-776-30
\ P 781-4 2. Thickness Rail - G-776-36 ., ;o b 798-30 1 Handle G-7764 36] L
' 781-5 2 Thickness Rail - G-776-487, - L 793-4 1 Handle~G* 776-48 ..
781-6 2 Thickness Rail-G-776-56. ~. .~ - ° 7935 1 Handle- G-776-56 =
) 11 808 - 4 Carriage Bolt 5/16-18x3-1/21g. "~ 23 792 1" Adjustment Post (nose end)
‘ 12791 1 Ad,usfment Post (thrust end) e 24 ,7'95 . 1.Nose Guard ‘ .
O GRANBERG INDUSTRIES INC
L LT 200 So Garrard BTvd Rlchmond CA 94804
4 “w




, . . . Lo .. .o . - 8 L * 7T T
R N . . ~, o / P EE . . . . o S . L B
. - TR s LN N “\_ X oo o A . .. ) | ‘ A s i - » . o S . - h : L
' ' . RN L e A " . A - ,\ Lo a o . . - - a O 3 P L . B
- - : % o L P B} ) L v
. . . . . “ . , 1 . - e . o

~ . s g - ., 3 . - Lo L . ' g TOP VIEW
TOP VIEW .. ' . . / TOP VIEW Y . TN R . . -

W|TH‘THICKNESS RAILS (THIS
END ONLY)

WITH END BRACKET
(THIS END-ONLY).

e - . . . J “ o L. » . / LT v . L - : ; ey
FIG. 1 - o . - ‘ . ' _HG.1 el T . ) R ) L ! FIG.AIII‘ I : :
N <« . . i - . "t ,\t B l . . T \ . N ,
. v - .o s o ,;
g : LOOSEN WING NUTS TO ADJUST | v = ' D g :
: -—~0N OFF GUIDE BAR ON THICKNESS . o R "
: o = - RAILS, |7 SHOULD'ALWAYSBE o
. el "LOGATED.IN'THE: CENTER OF ANY ‘ . . i .
o o DG CUT. e e s o o : i
- "END_BRACKET IS ) S e L — @00 A , ~ @
- - e ADJ4USTABLE YO FIT . . \ e v , O © } . ©.
< =/ | —VARYING LENGTHS . _ S Lo , y = o
. T OF CHAINSAW BARS. v O 3 / S
U_]_ ' ) ‘\ * END BRACKET TO BE FLUSH \HANDLE T0 BD)LUSH

f '&,l;y

LINE UP THIS SURFACE OF END =
i BRACKETS WITH CALIBRATIONS .
L /_ON ‘ADJUSTMENT POST§ TO GET " .. ' e )
THICKNESS OF CUT DESIRED. p dl o
. SIDE VIEW \ — ]
FIG. 1 . e
. - v . . A i g 5
NS T L SLIDE CARRIAGE BOLTS BOWN , T e :
Ied . THE CHANNEL OF THICKNESS - ] - .
N- CALIBRATIONS . RAIL AS SHOWN. . R o : " . . -
' o , ‘ . L CHAINSAW BAR
/—CHAINSAW BAR /

/ ‘%’
CLAMPING PADS

/CbAMFING PADs,‘Ig :

.o
B - "‘ ‘ Q
' sn.:ﬁ\{:rw _SIDE VIEW. PR
NOSE END T -~ 2
. . . , mnusr !ND .
, : .s - £

HOW TO ASSEMBLE MK Il o ,
STEP 1 (See Figure /) '
Attach tie bar titerm 18)to on-off gwde bar (Item 20} usung two .
/16" 18.x 3/ LG carriage bolts {Item 9} two 5/16 lock washer
s (Item 7) and two 5/16 - 18 hex nuts {ltem 6). Thgn attach unit -
to thickness rails (Item 10) using two 5/16 - 18 carriage- bolts
Altem -9} two 5/16 lock washers (ltem 7) two 5/16 flat
washers (item17) and two 5/16 - 18 wing nuts (Item 16)
STEP 2 (See Figure {I)

STEP 6./{See Figure'lll Side Viey) - * -

‘Insert two 5/16 - 18 x 3:1/2 carrlage bolts (ltem 11) through gﬂ;,
adjustment post (ltem 12). arri age bolts shouid nest in square
haoles .of adjustment post, Slide bofts” through, clamping bracket ’
{rtern 13} sécure assermbly Wth*twaﬂ.':ﬁe—rockwashers—ute J‘
and two 5/16 - 18 hex nuts {Item 6). Leave hex nuts loose 50/ at -
you have "approximately -3/8" 1;0 1/2'~L’~gap in clamplng pads for o

. .
e
S 2

‘Attach end-bracket (Item 23) to_thickness ra|ls (Item 10) ugng> mountiﬁg ta-chdinsaw bar . S
two 5/16 - 18 x 3/4 LG carriage bolts {Item 9) two 5/16 flat. .. STEP7 (See Figure'll) 5 7
washers (Item 7) and two 5/16 - 18 hex nuts (item B). Tlghten * Attach nose end pust‘,assembly‘ to end bracket using imp

hex nuts finger tight only.
STEP 3 {See Figure 111},

. Attach end bracket (item 8) to thickness ra|ls (Item 10} using -

two b5/16 - 18 x 3/4'dG carriage bolts {Item 9) two 5/16 flat

washers {ltem 7) and twg 5/16 - 18 hex-nuts {Item -6). Now

tighten, hex nuts. Be 5ure .that* end  brackets: are flush with
thlckness rails (See Figure 111 top vnew)

STEP 4 (See Figure-1L & #Y1)

"Slide”handle. throagh large holes in end brackets Secure handle

"+ at thrust end (Figure 111} flush with end bracket using No. 10-32

% 1-1/2 LG pan hd. screw (Item 1) No. 10 lack-washer fltem 2).

- and No. 10-32 -hex nut (ltem 3). The same apphes to nose end
-.» {Figure ) butdo not tighten lock hut.

STEP 5 (See Flgure 11 Side View)

‘Imsert two 5/16 - 18 x 3-1/2 LG carriage bolts (Item 11) thrqugh’

holes in adjustment post (Item 24). Carriage bolts shoyld . nest

in square holes of adjustment post. Slide bolts through the nose -

.~guard (Item 25) and;then through .clamping bracket (ltem- 21).
Secure assembly with two 5/16 lock washers (Item 7) and two
5/16 - 18 hex nuts- (Iter\ﬁ) Leave hex nuts loese so that you

have - approximately 3/8" to .1/2¢ gap ik clampmg pads forv

maunnngchauuawbar

. v

- @Z’\V

TN T L ST P RO T

_ View).

. Attach. thrust end post assembly -to end’ bracKet usmg U- CIam'n .
~ {Itém . 4) post: clamp (ftem 5) two 1/4 lock washers (ltem 14) 3
“1/4-20 tex nut - (1tef 19] and . T-handig (Ttem 15} Ttghten i

i ~ciamp|rig pads on the bar (See Figure VI). R
- mill- slide énd Bracket. (?3) along raifs (10).s0 that clamping: :pads K

(item 4) post clamp (Item, "Bj two 1/4 lock washers (ltem 14) . B
1/4-20 <hex - nyt $Item' 19) and T-handle (Item 15} Tighten ‘.'4
T-handle after sgmng cél"bratlon at 3" (See Flgure |I SldE“ T

STEP 8 (See Figure R

T!’\andle after settmg callbratlon at 37 (See Flgure Il Side °
Vtew)

.. STEP 9’
‘Shde _nose o.f chamsaw bar between clampmg pads of - thrust -
pads of nose:end. (See Figure IV & N
of power head s_of /chainsaw, center Lo
‘On nose end of the . ..

. L A : .o 1
. i

on nose end- of}bar deé not interfere with. cham, center ‘elamping- |
pads on the bar {See Figure Vi), tlghten ex - nuts—(ﬁ)-on endJ—
bracket (23), also tighten lock nut:(3) onen “bracket (23} now:
tighten hex nuts (6) on-clamping brackets {13 & 21)ﬁ BE SURE i
. THAT CLAMPING PADS ARE CENTE ED: ON eAR (See
F'Qure VU A




s

l KEEP CLLAMPING PADS FAR
ENOUGH AWAY FROM ROLLER
—— NOSE SO THAT THE PADS
DO NOT PINCH OR BIND
ROLLER NOSE.

ROLLER NOSE

. .
J> - NOSE GUARD ) ‘.
réLLER"NOSE BAR ’ . ° . .

e

l KEEP CLAMPING PADS FAR
ENOUGH AWAY FROM TIP OF.

—— BAR SO THAT THE PADS DO
NOT INTERFERE WITH-SAW ~
© CHAIN.— » .

oy : i
.

~— NOSE GUARD

5OLID NOSE BAR '
] ca

$e Toed » -

DOWN THICKNESS RAILS |
FOR SHORTER CHAINSAW _ .

BARS. ' ' ]

R

i @
s

%

THRUST SKID

v

| CUT. .

S / : .

ON-OFF GUIDED BAR,
ALWAYS IN CENTER OF)




T a77656C2, R L VI AR
(o 1 o ) 56" LONG.MIWIT MILLWITH ) , ‘ v o
2 . P . © 66" LONG DOUBLE END BAR - '/ . t .
- . SHOWN ASSEMBLED WITH o T :
.GRANBERE . " DUALPOWERHEADS % . ,
Kl B ' N N '} B v - c 75_
EY - e /":l ) -
- - i ., , N
- g , [ . i P -
L3 A " . U k]
—— i, ] . v ."/ :
A Y- . o o ; ) A
. O e ADDITIONAL 782 END BRACKET
G801 AUXILIARY-—— ./, TO/BE INSTALLED IN CENTER
, TOTLERRIT OF MILL AS SHOWN ‘
‘ 12 . - : N . ‘/,,‘ - R f
: ) T - O /—56" LONG HANDLE
., . R A ; d ; '
141 = ¥ d =
o - ~F—o =
N | /
—
© o : E
- - ’ " - * . "
» - T— ——————} e e __.____-_.-__ -
# X . . ~* CHAIN TRAVEL
‘ o pe \ - R | o _ , S .
¢ = —° —q - - o ‘ E .
, - - . ,
- W e ‘ , 56" LONG THICKNESS RAILS, ¢ o S
. ) | .~v, - . . ! . . sl 3 o 4
oo 66" LONG DOUBLE ENDBAR *° 0. = 0 V. .7 g
e 2 ke e <" . DIRECTION}: .
' . LT S LU OFCUT
N & . 2 : - v .
o : . ’"‘." ot . //
- , GUIDE BAR & 784 TIE BAR . : .
* TO BE INSTALLED AS SHOWN e ..
. = v -4 ‘ v ‘ - } " 0 - .
" T & o " v J
.. DOUBLE END BAR - -
SHOWN WITH G-975 . -
T HELPER HANDLE ! L ; - ‘ ,
. ' “ - °
X | i c ‘ B o
. d N s - v v
1,‘ o . K o N o - " N
!‘ [ N B 4 :/ 0w
/ . el , \ Pl K
< * ¥ . @ 4 /~' o !
' ] L = TN
/ w 5 ) i
o g : [ : e 9 : s
". p i L N R
- D z




| "7 ANGLE IROF
. [l N
F‘FEFARING GU?DE R‘AXL OR GU\DE PLANK- E
[23 m-pemmule e .nm- s atuctutely nacessary -
mptng 1o operate your CALASKAND Grantery
3 steel spreacderdracker. anchorng
¥ ane boited or pusitign every four
T x 475 make the weal guide
Ou have 0ot a5 yet obtaned *
faonec fom 3 good straght
% ¢ or angle wens securely fastened
3 sactdle est when ofank is auced on
festeur '

“GUIDE RAIL I
POSITIONED:. -

LIRE OF
_FIRST CUg

N
SETTING UP FOR.THE FIRST CUT

PIsce *he guide Aail ‘or plank on lh: log~ and secure. The . Qurde
raii mewst [project at least six ifiches beyond the-ends of the lug
so thit the sawXuill teave the cut level and evenly ‘This basic

or first i

Mlumber; will bz produced from the log.,

t deteroines £he accuracy of all- later cuts, so make%
sure ot owill b&;rue and level and,that the grealcﬂ amount of

o e

FIRST QuT *
1S COMPLETED -

T
!
!
i

- LINE OF
SECOND CUT
t

N MAKING ‘READY FOR THE SECOND CUT ~

- Remove the® duide rail and slab as ‘the mllT—ranls Wil now slldz

v on the level surface of the first cut whild making the parallel * |
second cut., Lower the blade, usin% the thickness gauge to. the
tumber difnension desired. If. for ifistance. you are-planning to
make planking—the slab 1o be taken trom the bottom of the log -
will be approkimately the same size as thesslab frofm the first
cut. Wedge this cutiopen as the saw comes out of cut to prevenl
the saw par from pinching.

“CENTER ON-OFF! Guma BARIN MIDDLE ¢ LOG TO LEA
SAW IN AND OUT OF CUT

-

| SECORD o
ar '

V- MILL Mkl

©  GUIDE RAIL.IS.
SQUARED WITH,
, CARPENTER'S SQUARE

LINE OF
THIRD CUT

", LOG HAS-BEEN TURNED
OVER: 9¢° - RE-BLOCKED

"

PREPAHING T0 MAKE THE THIRD CUT B

Now rmatehhe leg'90° and brace the log tirmiy Replacu and
fasten the guide-rail: Use a carpenter's square 10- insure’ that
the third slabbing cut wnll be at right angles to the taces of xhr.

first:and second cuts. . o a1t -

-COMPLETED

,FOR TOP CUT IN
¢ THIS SERIES

LINES OF SUBSEQUENT -
CUTS-YARIOUS THICKNESSES

ON-QFF GOIUE BAR GIVES A LEVEL
ST‘AKTriFINisﬁl IN & QUT OF LQG

CENTER OM-OFF GUIDE  +

B ' BAR OM CANY “'
n . N ,———_B
P
-
. e

READY TO CONVERT CANT INTO LUMBER Ce

You are npwsready to Convert the cant into lumber. Remove ~
the siab and guide raii. Determine the thickness of the planks
or boards to be produced and. set the gauge to the correct
thickness. Remember that the mill slides on-the level surface
of each pravious cut 5o take care thai the on-off -guide har is
centered on the cant to insure the saw entérs and leaves the cut
-venly . ~

TRRDQUF . LTl
MILL POSITION

gauge as required so as to.cut 2 x 258" x

& or

"MILL MAKING. FIRST.
CUT IN THIS SERIES

MAKmelMENs:ON LUMBER raon@ SAWN RLANKS

Whin you desire 10 make: dimension lumber; gnhéf the saw
plmks as ‘shown and clamp firmly. Now: adjust lh: lmckness

% 125

as an example, Keep in mnnd that if various-sizes are planned
to' be taken ffom the sime log, such “as 4* 'k 4"s, B" x 6s,
4 x B"s, ewc, the various, d-mensmns ‘needed must be’ \Ilnw:d

for when makmg the przvmus cuts, See S!ep Five.

. LARGE SLAB
.. - UPRIGHT

v YEDGE UP
OR USE
_FOOT

To split larger Iog: mm two or more; sectlorﬁ prnmd B!
Step Two. The sizes of se heavy pieces . are ‘confrolled ™t E
* the setting ‘of the, thicknefS-frame. The guide rail is used in‘the .
“3 'same ‘manner.cas previously described : (Siep Two). The cuts :

may require wedging open due to heavy weigfit. ’ .

- T - T

or pllnkx for the initial )
a hnvy cord. from one end of the’ing to] the other. Orive spikes
o Jogs' to-the height of ‘the cord- as: a‘ means af’keepmg the
iide. rails true and l6vel, When the mill has-
Fst gyide rail, remove tha guide rail.’ Procee: v:z)/
epeat process for the” amnu Iength of :kne log. . WhHen ‘using_of

guide rail, raise the mill and sh
heads of the logs or slees'

When cunmq exm Iung or. premlqm bearps USE tWO guurld’ gl o
ut> Before: plncm the guide ralls,,?xrelch .




I

A Alaskan® MK Il

"-C2 SERIES (2.3nAN MILL)

» N

v

'GRANBERE

¢
# .
. “‘d -
ITEM'&%'ART - f ‘
NO. - ~NO. QTY . DESCRIPTIQN -
) 14 666 .4 FlatWasher-1/4 | . ‘ A
15 798 ~ 2 T-Handle Assy | ° '
_ 16 806 . - 4 High Crown Wing Nut 5/16-18
17 871 4 Flat w,%asher-snsf : ‘
{8784 2 TieBar - L , C
TUUM9--833 2 Hex Nut-1/4-20 | ‘ '
"20 799 -2.Qn-Off Guide Bar|
C 21 781 1 Clamping Bracket (nose end) o
22 793-2 1 Handle-G-776-3Q . -,
m e AL
: | e - ¥ N
. 793-5 _1 Handle - G-776-56.. N T
23° 792 14 Adjustment Post {pose end) oL

24 689 17 Hose ,
; *25 72
i p——— : g" T !26“:,(‘6871.,

© NO. NO._QTY - DESCRIPTION . 2o 2T 987

= T "28." B7TA.
809 2 Pan Hd. Screw - 10-32. \ o9 aa -

3

1

1

1

323 2 Lock Washer #10 " 30 699 ;
935 2 Hex Hd. Lock Nut - 10-32 - *31 803A 1 Mounting Base | U T
794 2 U-Clamp ; 432 690 1 HexNut-3/8-24 - e

804 2 PostClamp » © .33 660 1 Lock Washer - 3/8 o

. ! her -3/
)
)
b
]
2
1
1
]
;

[

17"Shut-Off Valve wj Y

. Jam.Nut,-,5’/,16-,2;44{,,,;%, B e ',A
Bar Qil Injector I/ ;

1G-975 Helper Handle Ass'y e

e . n

-Qil Tank
'Rubber.Pad-
Gear Clamp

684 14 Hex Nut - 5/16-18 Gas 767 .1 Disc . ih .o
685 18 Lock Washer - 5/16 yas 27, ‘1 Wing Nut-10-24 ~ * .
762 3 EndBracket -~ o, . 436 666 Lock Washer - 174 SR
805 14 Carriage Bolt 5/16-18x3/4 Ig. F T, . ;
781-3 .2’ Thickness Rail - G-776-30
781-4 2 Thickness Rail -'G-776-36

+1 . Cover ~ - W
"Cdp Screw - 3/8-16x1" e

Grip Ring. = . -, S e

137, 976
. 138 973
o , f38 - 970 -

- ) :
o R I G I

781:5 ;2 Thickness Rail - G-776-48 . . t40. 9697 '1-Bearing - | . §
e 781-6 “* 2 ‘Thickness Rail'- G-776-56 e 'T4‘1\‘“968 1" tdler Roller " : ~ SN
o . 11 8087 "4 Carriage Bolt5716-18x3-1/21g. " ‘ ‘ R ’

t42 e, HelperHandle " .«
1. °Pan"Hd, Screw 10-24x1-1/2. /70

14303410 1 v 10:
144 762/ "1 Hex:Hd:Bolt.3/8-24x1-1/2" '

12 .79 1,°‘Adjustment Post (thrust end) -
137, 790 A'..Glamping Bracket (thryst'end) -
[ . S o i ‘:._;1‘”:_‘ : B

S Lo ’ . . /J L Fod P o e o s \ - - : N L [ R
/ - GRANBERG INDUSTRIES, INC. 200-SOUTH GARRARD:BLVD., RICHMOND, CA"94
Y LS A . A-WILLIAMS, CRAIG & NEER COMPANY ~ = ==~ . °




- - . \ . N N g \\\\
GRANBERG INDUSTRIES INC. + 200 S. GARRARD BLVD. + RICHMOND, CA 94804 )
, — TELEPHONE: 415-236-0400— — - ‘ ©TELEXT33TTTIGANBRRICK.  C |
o o | o oA e
GRANBER, : ‘ ' . : ' s T,
_ . " . ) . “, ¢ . ) .
. S PRICE LIST , IR f
' April 1,1983 © , SRTE
) . SUG. » ,
i L AT NG DESCRIPTION il LIST EA. . ary: . AMOUNT:
 CHAINCARE —____ : e :
Jaas - | ADJUSTABLE FILE GUIDE -~ -~ oo e oo : 7
. G-60 ROUND FILE .5/32 ' : o
+ 1 G-81 ROUND FILE 3/16 :
- le62 ROUND FILE 7/32 : ) ‘
‘ G70 | KWIK-KNOBFILE HANDLE . = L&i S
G-76 DEPTH GAUGE FILE . el
G-81 " | PITCH-N-GAUGE % Bl SRS
G-104C FILE-N-JOINT® e
G-106A FILE-N-JOINT® : s
. G-109 | FILE-N-GUIDE® - : /
G-180 ROLL FILER W/FILE _ 5/32 .=
G181 ROLL FILER W/FILE _ 3/18 & :
' G-182 ROLL FILER W/FILE  7/32 - ;
G-400C GUIDE VISE BENCH MODEL HAND FILER , : e
. » “G" BRAND GRINDING WHEELS FOR USE WITH S ¥ e
‘ B G-612, G-810, G-910,.G-012 & G-1012 IR R L e
G417 .| GRINDING WHEEL. 5/32 ' » 175 | ’ ' e
G-418 GRINDING WHEEL *_ 3/16 , T -l 178 . ]
G-419 - GRINDING WHEEL _ 7/32 ~ . lugse R A R
: G-420 GRINDING WHEEL ¥1/4 ' 175 | , ‘
. lcan GRINDING WHEEL - 9/32 : e &
" G422 .GRINDING. WHEEL ' 3/8° * s - ,
G-440 KOOL GRIND > - . 1.75 : i TSR
GBO5 | BREAK-N-MEND N 24.95 e S
G-612 .} SHARP-N-QWIK 12V GRINDER .. 2495 . °
G-810 GRIND-R-GUIDE 110V GRINDER" SR R 1 -3 i e SR ‘
G-910V BENCH MODEL SAW CHAIN SHARPENER 110V. ~B2.95-| - )
G:912B | GRIND-NAJOINT 12V GRINDER - 32985 | - S
G-914 | CONVERTER 110V.TO 12V D.C. IR ‘2005 | - :
X G-10128 PRECISION GRINDER 12V W/FILE-N-JOINT® BASE | j _ 5295 | . _ i P . IR
,, CHAIN SAW LUMBER MAKING ATTACHMEN '[L » Gl I N S . :
G555 . . | MINI-MILL {CLAMP ON CHAIN SAW MILL). 6 ' i
ALASKAN® COMPLETE LESS ENGINE (700 SERIES), T 3
- G702C2 26" ALASKAN® CHAIN SAW MILL" . N _ -
‘ G-703C2 34" ALASKAN® CHAIN SAWMILL * i N FE
" | G-70ac2 38"-ALASKAN® CHAIN SAW MILL - .
G-705C2 | 48" ALASKAN® CHAIN SAWMILL v : - - : ’
) ALASKAN® MKl (776 SERIES) o 1 R (R TR v
, G-776-24 . - | 24" ALASKAN® CHAIN SAWMILL - » 132.50 '; = AN | e : el
. 677630 |30 ALASKAN@CHAIN SAWMILL SR .| 142,50 L it ?

L467-83-1B




P

N
( SUG, N
CAT.. NO\ ___DESCRIPTION LISTEA Lo~ OTY."— | _AMOUNT ‘
LcHain sAw LUMBER MAKING ATTACHMENTS (CONT]NUED) . et ‘ .
G-776-36 36" ALASKAN® CHAIN SAWMILL - .| 152.50 - S
G-776-48" * | 48" ALASKAN® CHAIN SAWMILL 172.50
G-776-56 | 56 ALASKAN® CHAIN SAWMILL 202.50 ‘ - “‘«:\_\
. ALL ALASKAN® C2 MILLS COMPLETE LESS ENGINE ‘
INCLUDES: D. E. BAR, RIPPING CHAIN, AUX. OILER . -
S . ‘HELPER HANDLE W/ROLLER AND FILE-N-JOINT® ' :
’ i o ; IR ! = F TN T S
G:776-30C2 . [»26" WIDTH OF CUT - 360.00 ) - ‘i
_G-776-36C2 | 34" WIDTH OF CUT - 387.50 s :
G-776:48C2 _| 46" WIDTH OF CUT 425.00 SN ji
- G-776:56C2 | 54” WIDTH'OF CUT-. N 500.00 1" . e S ]
" G-776 | BASIC UNIT MR-UIL ALASKAN® MILL 102,50 ] 8. . -
e et R ﬁHANBL—E& RAHFORMIC Hil-———— = = - - !
G-781-24 HANDLE & RAIL FOR NiK Il 24" 35.00 : ' ]
£ G-781-30 HANDLE & RAIL FOR MK 11l 30" o 46:00 _ ERN
o G-781-36 HANDEE-& -RAIL FOR MK m—*aa' R EE -7 * N i T R
G781-48” | HANDLE & RAIL FORMK I __ 48" 73.00%: e
_ G-781-56" HANDLE & RAIL'FOR MK Ill 56" 106.00 j
: G-781.72" . | HANDLE & RAIL FORMK Il 72" : 119.00 S i
G-781-80" HANDLE & RAIL FOR MK I{l __ 80" ;
c PITCH RIPPING CHAIN GAUGE.
- G-727-0 3 250 IS - i .00 T
’ G-728-0 325 .050
G-7283 M .325 N .063
G-729-2 375 (L.P.). - .050
G-729-0 .375. : - 050
G729-8 1375 T os8
G-7298 .375 . .063
G73y _-=].404 .068
| 6-730-3 404 - .063
' G732 500 .058
T B » e
: ' 'RIPPING CHAIR-CUT LENGTHS FOR DOUBLE END.
BARS SPECIFY PITCH AND GAUGE -
’ LENGTH FITSMILLNO. - BARNO. . PITCH
. G-702€2 .375 &.404
v | tear . G-742:3 4
. G-776-30C2 . OTHER
; - guqr  ©703C2 67423 375 & .404
- . G-776-36C2 e ’@THEF(
o G-7o4c'g . , G7443 3758408
: L. . G-776-4BC2 ... .| OTHER
an @ " |12 . k\GeZOSCVZ - ' G-745-3 e 376 ‘304
_G-77656C2 OTHER




- N e .t R
B ' ‘{- ’
R < suG, R
CAT.NO.~ -~ D ESCRIPTION CISTEA. ory. AMOUNT .
E DOUBLE END BARS — e e
- DOUBLE END BARS - .063 GA. ONLY-(USE WITH i >y -
2 ENGINES OR 1 ENGINE WITH ROLLER HELPER X o L
HANDLE G-975) " ‘ - o
0.A.L. FITSMILL NO. i . , ) _ - .
» a4q” G-702C2 . .4, .083GA. . R
G-742-3 - G-776-30C2° . 121.00 i
v 50" groscz . = 063 GA. . i =
G-743-3 ] .. G-776-36C2 ppGat 137.50 e -
, 56" - G-704C2 . .063 GA. ’ ) :
G7443 . ¢ ___G77648C2. 154.00 ‘ . o
i 66" L eTese2 ~B3GAL | T * o T
G-745.3 G-776-56C2 o 181.50 - L |- e
G692~ | AUXOILERKIT(YOUSERTES MILLST - -18.90 T .
G-801A "AUX. OILER KIT (776 SERIES MILLS) 19.95 . ’
G-820 SLABBING RAIL'BRACKETS {SET OF 3} 16.50 5 ¢ . e
_G-971.- HELPER-HANDAE - —oree - - P R T = T ‘& T '“'
G-975 HELPER HANDLE W/ROLLER ' 27350 ] ¢ S
ADDITIONAL EQUIPMENT i i .
G-112A CLIP-N-TRIM 18" ' 9,95 . N
G-114A CLIP-N-TRIM © 187 10.95 ' '
G-116A CLIP-N-TRIM 16" " 1195 ¢
G-120A CLIP-N-TRIM . 20" ©12.95 <
G-184 DIX SOLDER 3.49 ) :
G250 LOG LIFTER 33.95 :
G-530 ‘FOLDING BUCK SAW 11.95 .
CUT OFF WHEEL  11-7/8Bx 1/8 x 1 (METAL) o
G-942 " "HAVE ADAPTERS TO 7/8AND 20 M.NI. T ” N T
' | CUT OFF WHEEL 11-7/8 x 1/8x.1 (MASONRY)
G-944 HAVE ADAPTERS TO 7/8 AND 20MM. I 6.00
.CUT OFF WHEEL ... . A
G-945 11.2/8 x 18 x 1-/32 (METAL) . o . 6.00 o
CUT OFF WHEEL - . - CT ‘ —
G-946 - 1 11-7/8 x 1/8'x 1-6/32 (MASONRY) 6.00 = = e
CUT OFF WHEEL 14 x 1/8 x 1 (METAL) - e
G955 HAVE ADAPTERS ¥8,7/8 AND 20 M.M. 875
CUT OFF WHEEL 14 x 1/8x 1 (MASONRY) | .
G-956 HAVE ADARTERS TO 7/8 AND 20 M.M. 8.75 h - -
: CUT OFF WHEEL ' L v ’
G-957. 14.x.1/8 x-1-5/32 (METAL) -~ o s ) 8.75 R
, CUT OFF WHEEL ‘ ‘ T '
G-958 "14 x 1/8 x 1-5/32 (MASONRY) 8.75 L
G-950 EUTECTIC OIL 12 0Z. CAN B 242 ¥
G951 l'euTecTicos.  sGAL.PAIL ' - o 81.37 3 .
| é.es2 EUTECTIC OIL 55 GAL:DRUM w7 s | .809.43 5, : o




